ORIGINAL

United Water

Before the

Florida Public Service Commission
Docket No. 980214-WS
Application for a General Rate Increase
H - 7 Schedule
Containing
25-30.440

Additional Engineering Information
Required of Class A& B

Water and Sewer Utilities

DOCUMENT NUMBTR -DATE Book 1 of 3

05512 HAY IB&

O S N Ty Ty e S TN
FESO-ROEREDASADFORTING




Florida Department ot R
Environmental Protection

Northeast District

Lawton Chiles 825 Baymeadows WaY’ Suite B200 Virginia B. Wetherell
Governor Jacksonville, Florida 32256-7577 Secretary

G.W.C.
i o
’_?[h.;...

NOTICE OF PERMIT ISSUANCE =
August 5, 1993 )

CRSQLLLED MATT

.......

Philip Heil, Vice President ELORIDA DISIRICT
Jacksonville Suburben Utilities Corporation
[...]
surveillance fee in accordance with Rule 62-4.052, F.A.C. [62-620.610(13), 11-29-94]

This permit is transferable only upon Department approval in accordance with Rule 62-620.340,
F.A.C. The permittee shall be liable for any noncompliance of the permitted activity until the transfer
is approved by the Department. [62-620.610(14), 11-29-94]

The permittee shall give the Department written notice at least 60 days before inactivation or
abandonment of a wastewater facility and shall specify what steps will be taken to safeguard public
health and safety during and following inactivation or abandonment. [62-620.610(15), 11-29-94]

The permittee shall apply for a revision to the Department permit in accordance with Rules 62-
620.300, 62-620.420 or 62-620.450, F.A.C., as applicable, at least 90 days before construction of any
planned substantial modifications to the permitted facility is to commence or with Rule 62-620.300
for minor modifications to the permitted facility, A revised permit shall be obtained before
construction begins except as provided in Rule

62-620.300, F.A.C. [62-620.610(16), 11-29-94]

The permittes shall give advance notice to the Department of any planned changes in the permitted
facility or activity which may result in noncompliance with permit requirements. The permittee shall
be responsible for any and all damages which may result from the changes and may be subject to

enforcement action by the Department for penalties or revocation of this pemut. The notice shall
include the following information:

a. A description of the anticipated noncompliance;

b. The period of the anticipated noncompliance, including dates and times; and _

C. Steps being taken to prevent future occurrence of the noncompliance. -
[62:620.610017), 11-29-94]

Sampling and monitoring data shaﬂ.Be collected and analyzed in accordance with Rule 62-4.246,
Chapters 62-160 and 62-601, F.A.C., and 40 CFR 136, as appropriate.

16



PERMITTEE: United Water Florida
FACILITY:

PERMIT NUMBER : FL0023621

Holly Ozks WWTF . ISSUE DATE : August 29, 1997
- 10797 Fort Caroline Road . EXPIRATION DATE: August 28, 2002
.~ (904) 721-4600 APPLICATION NO. : 274746

., a. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall

. be reported on a Discharge Monitoring Report (DMR), DEP Form 62-620.910(10).

b Ifﬂie permittee moniiors any contaminant more frequently than required by the permit, using

Department approved test procedures, the results of this monitoring shall be included in the
calculation and reporting of the data submitted in the DMR. '

e Calculanons for all limitations which require averagmg of measurements shall use an arithmetic

mean unless otherwise specified in this permit.

d. Any laboratory test required by this permit for domestic wastewater facxlmes shall be performed
by a laboratory that has been certified by the Department of Health and Rehabilitative Services
(DHRS) under Chapter 10D41, F.A.C., to perform the test. On-site tests for dissolved oxygen,
pH, and total chlorine residual shall be performed by a laboratory certified to test for those -
parameters or under the direction of an operator certified under Chapter 61E12-41, F A.C.

| e. Under Chabter 62-160, F.A.C., sample colleetiori shall be performed by following the protocols

19,

S ALl

20.

outlined in “DER Standard Operating Procedures for Laboratory Operations and Sample
Collection Activities” (DER-QA-001/92). Alternatively, sample collection may be performed by
an organization who has an approved Comprehensive Quality Assurance Plan (CompQAP) on
file with the Department. The CompQAP shall be approved for collection of samples from the
required matrices and for the required tests. :

[62'-620.61 0(18), 11-29-94]

Reports of compliance or noncomplxance with, or any progress reports on, interim and final
requirements contained in any compliance schedule detailed elsewhere in this permit shall be
submitted no later than 14 days following each schedule date. [62-620.610(19), 11-29-94]

The permittee shall report to the Department any noncompliance which may endanger health or the
environment. Any information shall be provided orally within 24 hours from the time the permittee
becomes aware of the circumstances. A written submission shall also be provided within five days of
the time the permittee becomes aware of the circumstances. The written submission shall contain: a .
description of the noncompliance and its cause; the period of noncompliance including exact dates
and time, and if the noncompliance has not been corrected, the anticipated time it is expected to
continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the
noncompliance. '

©_a.  The following shall be included as mformanon whxch must be reported within 24 hours under

this condition:

1. Any unanticipated bypass which causes any reclaimed water or eﬁluent to exceed any permit
limitation or results in an unpermitted discharge,

2. Any upset which causes any reclaimed water or the effluent to exceed any limitation in the
permit,

3. Violationofa ma:ummn daily discharge limitation for any of the pollutants specifically
listed in the perrmt for such notice, and '

4. Any unauthorized dlscharge to surface or ground waters.

AVJ-

17



PERMITTEE: -

FACILITY:

il

| [62-620.610(20), 11-2‘9-94].

United Water Florida PERMIT NUMBER -: FL0023621 '
Holly Oaks WWTF . ISSUEDATE "~ - : August 29, 1997
10797 Fort Caroline Road ' EXPIRATION DATE: August 28, 2002
(904) 721-4600 APPLICATION NO. :: 274746

If the oral report has been received within 24 hours, the noncompliance has been corrected, and

the noncompliance did not endanger health or the environment, the Department shall waive the
written report. :

P

“21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX.
~18. and 19. of this permit at the time monitoring reports are submitted. This report shall contain the
_same information required by Permit Condition IX. 20 of this permit. [62-620.610(21), 11-29-94]

22 Bypass Provisions,

a. - Bypass is prohibited, and the Department may take enforcement actwn aga.mst 2 permittee for

bypass, unless the permittee affirmatively demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal m_)ury, or severe property damage;
and .

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment
facilities, retention of untreated wastes, or maintenance during normal periods of equipment
downtime. This condition is not satisfied if adequate back-up equipmént should have been
installed in the exercise of reasonable engineering judgment to prevent a bypass which
occurred during normal periods of equipment downtime or preventive maintena.nce' and

3. The permittee submitted notices as required under Permit Condmon IX. 22.b. of this permit.

If the permittee knows in advance of the need for a bypass it shall subrmt prior notice to the
Department, if possible at least 10 days before the date of the bypass. The permittee shall submit
notice of an unanticipated bypass within 24 hours of learning about the bypass as required in
Permit Condition IX. 20. cf this permit. A notice shall include a description of the bypass and its
" cause; the period of the bypass, mcluding exact dates and times; if the bypass has not been
corrected, the anticipated time it is expected to continue; and the steps taken or planned to

‘ reduce eliminate, and prevent recurrence of the bypass.

The Department shall approve an anticipated bypass, after considering its adverse effect, if the
permittee demonstrates that it will meet the three conditions listed in Pemut Condmon X 22 a
1. through 3. of this permit.

. A permittee may allow any bypass to occur which does not cause reclaimed water or effluent

limitations to be exceeded if it is for essential maintenance to assure efficient operation. These
bypasses are not subject to the provisions of Permit Condition IX. 22.a through ¢. of this permit.

[62-620.610(22), 1]1-29-94]

a.

'* 23. Upset Provisions

A permittee who wishes to establish the affirmative defense of upset shall demonstrate through
properly signed contemporaneous operaung logs or other relevant ewdenoe that:

1. An upset occurred and that the perrmttee can tdenufy the eause(s) of the upset

2. The permitted facility was at the time being properly operated

13



PERMITTEE: United Water Florida PERMIT NUMBER : FL0023621

FACILITY: Holly Oaks WWTF ISSUE DATE : August 29, 1997
' 10797 Fort Caroline Road EXPIRATION DATE: August 28, 2002
- (904) 721-4600 o ) ' APPLICATION NO. : 274746

3. The permittee subrmtted notice of the upset as required in Permit Condition IX. 20. of this
" permit; and

4. ' The permittes complied wnh any remedial measures required under Permit Condition IX. 5.
of this permit. ) S . :

b. Inany enforcement proceeding, the permittee seeking to establish the occurrence of an upset has
the burden of proof. . - '

c. Before an enforcement proceeding is instituted, no representation made during the Department
review of a claim that noncompliance was caused by an upset is final agency action subject to
judicial review.

[62-620.610(23), 11-29-94]

Executed in Jacksonville, Florida.

%"b STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

Q@«\ WJ\&

en, P.E.
Water Fac ies Adrmmstrator

o 9109 100

FILING AND ACKNOWLEDGEMENT

F)LED, on this dn te, pursuant t0 S120.52 | Elpricta

3%, with the dasi ed "’.an'
\ ,..,.‘m&h is hore .,,?—:‘:_(c w20 __;(@L"qe X,
Ryxa]ely
e i

Tk, —t———

19



FACT SHEET
FOR

STATE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION

DOMESTIC WASTEWATER FACILITY PERMIT

Permit Number: FL0023621

Application Date: July 25, 1995

Additional Information: August 27, 1995 and October 30, 1995
Permit Writer: Jon Dinges

Public Notice Date: July 18, 1997

1. SYNOPSIS OF APPLICATION

a.

Name and Address of Applicant

Munipalli Sambamurthi, Vice President-Manager o =
United Water Florida

1400 Millcoe Road

Jacksonville, Florida 32225

For:
Holly Oaks WWTF

10797 Fort Caroline Road
Jacksonville, Florida 32225

Type of Facili
Domestic Wastewater Treatment Plant.

Privately-owned treatment works
Standard Industrial Classification Code: 4952

Facility Capagity

Existing Design Capacity: 1.00 MGD AADF
Proposed Increase in Design Capacity: 0.00 MGD AADF

Proposed Total Desxgn Capacity: 1.00 MGD AADF
' Dcscngtxon of Fac:lmes

To operate an existing 1.0 MGD annual average daily flow (AADF) permitted capacity
conventional activated sludge WWTF consisting of influent screening, comminution, a 42,045
cubic foot acration basin, a 16,980 cubic foot secondary clarifier that is 10 feet deep, and
ultraviolet disinfection. The disinfected effluent flows to a 1.75 acre on-site pond prior to
discharge. Wastewater treatment plant residuals are stabilized by aerobic digestion, thickened

and temporarily stored on site pnor to hauling to a land application site.

Applicant's Effluent Disposal and Reuse Location(s)
Surface Water Diséharge:

- Receiving Waters:



* Qutfall DOO1:

Cowhead Creek to Mill Cove (St. Johns River, Class IIT Waters)
Latitude: 30°21'22" N

*Longitude: 81°31'23" W

Ses 'Atta:hmentll fora zxiap showing the Jocation of the receix"zing waters
and discharge location.

f Description of Effluent Discharges (as reported by "aggl'icant)' o

Outfall Serial Number D001:
Annual Average Daily Flow (MGD): 0. 64

pH Range (Standard Units): 6.8 to 7.5

Pollutants which are present in significant quantities or which are subject to effluent or
reclaimed water limitations are as follows:

Parameters Reported Data
' Lowest Highest
Annual Avg. | Monthly Avg. | Monthly Avg.
CBODs, mg/L 4 2 7
TSS, mg/L 8. 4 . 20
TKN, mg/L -1.76 0.98 3.29
Fecal Coliform, #100 ml - - 53
TRC (for dechlorination), mg/l_{ 0.01 0.01 0.01
2. PROPOSED FINAL EFFLUENT LIMITATIONS
Outfall Serial Number D001:
Parameters Effluent or Reclaimed Water Limitations
Maximumy | . Annual | Monthly | Weskly | Single
Minimum |~ Average Average Average Sample
Flow, MGD Maximum -| * . 1.00
CBODs, mg/L Maximum | "~ 6.0 :
TSS, mg/L Maximum ::20.0
Percent Removal, TSS Minimum [
Total Ammonia, mg/L Maximum
Fecal Coliform, #/100 ml Maximum
pH, std. units Range 6.0t0 8.5
Whole Effluent Toxicity T See item 3 below

3. DISCQSSION OF WHOLE EFFLUENT TOXI CITY TESTTNQ REQUIREMENTS

The Department is requiring that marine specues be used in the whole eﬁlﬁent toxlcxty testing because the receiving
stream is tidally influenced immediately downstream of the point of discharge. _Depending on the tide stage, the

-2



inflgence of marine waters on the receiving stream varies from approximtcly 50 fect downstream of the point of

discharge to scveral feet upstream of the point of discharge. Using marine specres for toxicity testing will give a
better representation of the impacts on the receiving waters.

The whale effluent toxmty requirement is being revised from a freshwater chronic limit to marine waters acute
limit. This does not raise backsliding concerns as a result of significant changes that have taken place at the
facility and new information regarding the change in applicable species. The cha.nges mclude the following:

a) The discharge point has been reclassxﬁed from freshwater to manne necessrtaung the use of different
no test species. .

. 'b) Twenty-six months of toxicity testing has established that there is no chronic toxicity to freshwater
> organisms from the facility discharge, thus no reasonable potential for toxicity exists.

c) If 1t becomes necessary to establish a chronic whole effluent toxicity limit, the permittee may request
a mixing zone as allowed under 62-4.244 FAC. If a mixing zone is granted, the Department will
consider the available dilution in the receiving stream.

d) There is no marine toxicity data, which is necessary in order to conduct a reasonable potenual o
analysxs

€) The chlorination system, a possible source of efﬂuem toxicity, has been replaced with an ultraviolet
disinfection system.

As the permit must be modified to reflect the correct use designation, and a final decision regarding the need for a

chronic limitation has not been reached, the change in toxxcrty testing requirements does not constitute backsliding
under federal rules,

4. BASIS FOR EFFLUENT AND RECLAIMED WATER LIMITS AND MONITORING
REQUIREMENTS (INCLUDING INFLUENT MONITORING REQUIREMENTS)

See the table below for the rationale for the Parts 1A, B, & C provisions.

Outfall D0O01:
Parameter Basis for Limit/Monitoring Requirement
Flow : Annual ADF 62-600.400(3)(®) FAC - '
CBODs _ . 7 Annual Average 62-600.430(1) & .740(1)(v)2.a. FAC
<ot . .. | Monthly Average 62-600.430(1) & .740(1){b)2.b. FAC
: - | Weekly Average 62-600.430(1) & .740(1)(®)2.c. FAC .
" - | Single Sample Max. 62-600.430(1) & .740(1)(0)2.d. FAC - -
-§ TSS B Annual Average 62-600.420(1)(a) & .740(L)(®)1.a. FAC
Monthly Average 62-600.740(1)(®)1.b,. FAC
o Weekly Average 62-600.740(1)(®)1.c. FAC
; Single Sample Max. 62-600.740(1)(b)1.d. FAC
TSS, Percent Removal - | Monthly Average Min. | 40 CFR 133.102()(3)
Total Ammonia- - Annual Average 62-600.430(1) & .740(1)(b)2.a. FAC
Monthly Average 62-600.430(1) & .740(1)(b)2.b. FAC
Wezekly Average 62-600.430(1) & .740(1)(b)2.c, FAC
Single Sample Max. =~600.430(1) & .740(1)(b)2.d. FAC
Fecal Coliform - Annual Average 62-500.440(4)(c)1. FAC.
S Monthly Geo. Mzan 62-600.440(4)(c)2. FAC. -
Monthly Percentile 62-600.440(4)(c)3. FAC

3



- Single Sample Max. - 62-600.440(4)(c)4. FAC
pH Minimum and 62-302.530 FAC

Maximum e o
Acute Whole Effluent Single Sample Max. 62-4.244(3)(a) FAC
Toxicity N
Chronic Whole - Single Sample Max. - 162-302.530(62) and 620.620(3)(a) FAC
Effluent Toxicity - : - o e o o
Nutrients Report 62-302.530(48)(a) & (b) FAC
Monitoring Frequency | All Parameters 62-601 FAC & 62-699 FAC and/or BPJ of permit
and Sample Type writer . .
Sampling Location All Parameters 62-601 FAC and/or BPJ of permit writer.
[...]
62-620.302, Florida Administrative Code. Such evidence shall only be used to the extent that it is consistent with the
Florida Rules of Civil Procedure and applicable evidentiary rules. [62-620.610¢10), 11-29-94]

When requested by the Department, the permittes shall within a reasopable time provide any information required by
law which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating this
permit, or to determine compliance with the permit. The permittee shall also provide to the Department upon request
copies of records required by this permit to be kept. If the permittee becomes aware of relevant facts that were not
submitted or were incorrect in the permit application or in any report to the Department, such facts or information
shall be promptly submitted or corrections promptly reported to the Department. [62-620.610(11), 11-29-94]

Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply
with changes in Depamnent rules and Florida Statutes after a reasonable time for compliance; provided, however, the
permittee does not waive any other rights granted by Florida Statutes or Department rules. A reasonable time for
compliance with a new or amended surface water quality standard, other than those standards addressed in Rule 62-
302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing zone for the new or amended
standard. [62-620.610(12), 11-29-94]

The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13), 11-29-94]

This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The

permittee shall be liable for any noncompliance of the permitted activity until the transfer is approved by the
Department. [62-620.610(14), 11-29-94]

19



Permittee:

13.

16.

17.

18.

19.

Permir .«amber: FL0023671

United Water Florida, Inc. Issuance Date: DRAFT
Jacksonville Heights WWTF Expiration Date: April 1, 1998

The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a
wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and
following inactivation or abandonment. [62-620.610(15), 11-29-94]

The permittee shall apply for a revision to the Department permit in accordance with
62-620.420 or 62-620.450, F.A.C., as applicable, at least 50 days before constructis ed substantial

a. A description of the anticipated noncompliance;
b. The period of the anticipated nonconipliance, including dates and times; and
c. Steps being taken to prevent future occurrence of the noncompliance.
[62-620.610(17), 11-29-94]

Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, Chapters
62-160 and 62-601, F.A.C., and 40 CFR 136, as appropriate.

a. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported on 2
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10).

b. Ifthe pernnttee monitors any contaminate more frequently than required by the permit, using Department
approved test procedures, the results of this monitoring shall be included in the calculation and reporting of the
data submitted in the DMR. ‘

c. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean unless
otherwise specified in this permit.

d. Any laboratory test required by this permit for domestic wastewater facilities shall be performed by a laboratory
that has been certified by the Department of Health and Rehabilitative Services (DHRS) under Chapter 10D41,
F.A.C., to perform the test. On-site tests for dissolved oxygen, pH, and total chlorine residual shall be performed
by a laboratory certified to test for those parameters or under the direction of an operator certified under Chapter
61E1241,FAC.

e. Under Chapter 62-160, F.A.C., sample collection shall be performed by following the protocols outlined in “DER
Standard Operating Procedures for Laboratory Operations and Sample Collection Activities” (DER-QA-001/92).
Alternatively, sample collection may be performed by an organization who has an approved Comprehensive
Quality Assurance Plan (CompQAP) on file with the Department. The CompQAP shall be approved for
collection of samples from the required matrices and for the required tests.

[62-620.610(18), 11-29-94]
Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements contained in

“any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each
schedule date. [62-620.610(19), 11-29-94]

20



Permittes: Permit :number: F1.0023671
United Water Florida, Inc. Issuance Date: DRAFT
Jacksonville Heights WWTF Expiration Date: April 1, 1998

20. The permittee shall report to the Department any noncompliance which may endanger health or the environment. Any
information shall be provided orally within 24 hours from the time the permittex becomes aware of the circumstances.
A written submission shall also be provided within five days of the time the permittee becomes aware of the
circumstances. The written submission shall contain: a description of the noncompliance and its cause; the period of
noncompliance including exact dates and time, and if the noncompliance has not been corrected, the anticipated time
it is expected to continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the
noncompliance.

2L

a.

The following shall be included as information which must be reported within 24 hours condition:

1. Any unanticipated bypass which causes é.ny reclaimed water or effluent to any limitation or
results in an unpermitted discharge, ‘

If the oral report has been received within 24 hours, the noncompliance has been corrected, and the
noncompliance did not endanger health or the environment, the Department shall waive the written report.

[62-620.610(20), 11-29-94]

The permittee shall report all instances of noncompliance not reported under Permit Conditions IX. 18. and 19. of this
permit at the time monitoring reports are submitted. This report shall contain the same information required by Permit
Condition IX. 20 of this permit. [62-620.610(21), 11-29-94]

22. Bypass Provisions.

a. Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, unless the

permittee affirmatively demonstrates that:
1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of
untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not
satisfied if adequate back-up equipment should have been installed in the exercise of reasonable engineering -
judgment to prevent a bypass which occurred during normal periods of equipment downtime or preventive
maintenance; and

3. The permittes submitted notices as required under Permit Condition IX. 22. b. of this permit.

If the permittee knows in advance of the need for a bypass, it shall submif prior notice to the Department, if
possible at least 10 days before. the date of the bypass. The permittes shall submit notice of an unanticipated
bypass within 24 hours of learning about the bypass as required in Permit Condition IX. 20. of this permit. A
notice shall include a description of the bypass and its cause; the period of the bypass, including exact dates and
times; if the bypass has not been corrected, the anticipated time it is expected to continue; and the steps taken or
planned to reduce, eliminate, and prevent recurrence of the bypass.

* The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee

demonstrates that it will meet the three conditions listed in Permit Condition IX. 22. a. 1. through 3. of this
permit. '

21



Parmittee: Permit ..amber: FL0023671
United Water Florida, Inc. Issuance Date: DRAFT
Jacksonville Heights WWTF Expiration Date: April 1, 1998

d. A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be
exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to the
provisions of Permit Condition IX. 22. a. through c. of this permit.

[62-620.610(22), 11-29-94]
23. Upset Provisions

a. A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed
contemmporaneous operating logs, or other relevant evidence that:
1. An upset occurred and that the permittee can identify the cause(s) of the upset;
2. The permitted facility was at the time being properly operated;
3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and
4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of this permit.
b. Inany enforcement proceeding, the permittee seeking to establish the occurrence of an upset has the burden of
proof.
¢. Before an enforcement proceeding is instituted, no representation made during the Department review of a clairm
that noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23), 11-29-94]

Executed in Jacksonville, Florida.

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

Jerrty M. Owen, P.E.
Water Facilities Administrator

CERTIFICATE OF SERVICE

The undersigned duly designated deputy clerk hereby certifies that this NOTICE OF PERMIT TRANSFER and all copies
were mailed by certified mail before the close of business on , 1995 to the listed persons.

22



FACT SHEET
FOR
STATE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION
DOMESTIC WASTEWATER FACILITY PERMIT

Permit Number: F1.0023671 Application Date: July 17, 1995

Application Complete: August 25, 1995

Permit Writer: David J. Bolam, P.E. Public Notice Date:
1. SYNOPSIS OF APPLICATION
a Name and Address of Applicant

Philip Heil, Vice President
United Water Florida

1400 Millcoe Road
Jacksonville, Florida 32225

For:
Jacksonville Heights WWTF
5957 Tampico Road

Jacksonville, Florida 32244

b. Type of Facili
Domestic Wastewater Treatment Plant
Privately-owned treatment works
Standard Industrial Classification Code: 4952", .

c. Facility Capacity

Existing Design Capacity: 2.50 MGD AADF

Proposed Increase in Design Capacity: 0.00 MGD AADF

Proposed Total Design Capacity: 2.50 MGD AADF

Existing Permitted Capacity: 2.50 MGD AADF

Proposed Increase in Permitted Capacity: 0.00 MGD AADF

Proposed Total Permitted Capacity: 2.50 MGD AADF
d Description of Facilities

To operate a 2.50 MGD AADF conventional activated studge-wastewater treatment
plant with vortex grit removal, dual 1.25 MGD AADF Sanitaire activated sludge unit
processes operated in parallel, secondary clarification, tertiary sand filtration (traveling
bridge type) with the final disinfected and dechlorinated effluent discharged to a
stormwater drainage ditch that flows to Fishing Creek (Class IIT waters). Wastewater
treatment plant residuals are stabilized by aerobic digestion prior to hauling to a land
application site.



Jacksonville Heights W .
FL0023671 - Fact Shest

Proposed improvements to the facility include the construction of a 2.5 MGD AADF U-
V disinfection system to replace the existing chlorine disinfection and dechlorination
systems. The existing chlorine contact chamber will be decommissioned.

e. Applicant's Effluent Disposal and Reuse Location(s)

Surface Water Discharge: An existing 2.50 MGD AADF pgyf@icd discharge to the
stormwater drainage ditch leading to Fishing Creek Wrough outfall DOOL; a
12-inch diameter outfall located along the eastern ¢ [l stewater treatment
plant property.

Latitude: 30° 14' 15" N Longitude;
.&‘ e

Outfall Serial Number D001:

Annual Average Daily Flow (MGD): 2.5
PH Range (Standard Units): 6.0 to 8.5

Pollutants which are present in significant quantities or which are subject to effluent or
reclaimed water limitations are as follows:

Parameters Reported Data
Lowest Highest
Apnual Avg. | Monthly Avg. | Monthly A‘L

CBODs, mg/L 8 - 10

TSS, mg/L 20 - 30
Ammonia, mg/L as N 1.6 - 2.0
Dissolved Oxygen, mg/L 6.0 -

Fecal Coliform, #/100 mi - - 800

TRC (for dechlorination), E_E/‘L - - 0.01

2-



Jacksonville Heights W
FL0023671 - Fact Sheet

2. PROPOSED EFFLUENT LIMITATIONS

The Permittee shall conduct a daphnid (Cerioda
Fathead Minnow (Pimephales promelas) Larval Survival and Growth Test. These tests shall be conducted

Outfall Serial Number D001:
Parameters Effluent or Reclaimed Water Limitations

Maximum/ Annual Monthty Weekly Single
Minimum | Average Average Average Sample

Flow, MGD (Interim) Maximum 2.5

CBODs, mg/L Maximum 8 - 8 16

i TSS, mg/L Maximum 20 20 60

Fecal Coliform, #/100 ml Maximum <200 <800

TRC (for disinfection), mg/L Minimum - 0.5

TRC (for dechlorination), mg/L. | Maximum - - 0.01

pH, std. units Range 601038

Total Ammonia as N, mg/L Maximum 24 3.2

Unionized Ammonia, mg/L Maximum - 0.02

Dissolved Oxygen, mg/L Minim - - 6.0

Whole Effluent Toxicity See di

dubia) Survival and Reproduction Test and a

using a control (0% effluent) and one test concentration consisting of 100% effluent (equivalent to the
Receiving Water Concentration (RWC) of the effluent in the receiving water at critical conditions). The
control water and effluent used will be a moderately hard water as described in EPA/600/4-89/001,

Section 7 (or most current edition). Unacceptable chronic toxicity will be demonstrated if either test results

in a no observable effect concentration (NOEC) less than 100% effluent.

-3-




Jacksonville Heights W
FL0023671 - Fact Sheet

3. BASIS FOR EFFLUENT AND RECLATMED WATER LIMITS AND MONITORING
REQUIREMENTS AINCLUDING INFLUENT MONITORING REQUIREMENTS)

See the table below for the rationale for the Parts LA & B provisions.

Qutfall DOOI1:
Parameter Basis for Limit/Monitoring Requirement
Flow Annual ADF 62-600.400(3)(b) FAC
CBODs Annual Average 62-650 '
Monthly Average _ 62-650
Weekly Average 62-650
Single Sample Max. 62-650
TSS Annual Average o(1)(b)1l.a. FAC
Monthly Average
Weekly Average
Single Sample Max.
Total Ammonia as N Annual Average
Monthly Average
Weekly Averag
Single Sample Max? b
Fecal Coliform Annual Average 255800.440(4)(0)1. FAC
Monthly Geo. Mean  [\82-600.440(4)(c)2. FAC
Monthly Percentile 62-600.440(4)(c)3. FAC
Single Sample Max. 62-600.440(4)(c)4. FAC
pH Minimum and 62-302.530 FAC
Maximum
TRC (for disinfection) | Minimum 62-600.440(4)(b) FAC
TRC (for Single Sample Max. 62-600.440(2) FAC & 62-302.530(19) FAC
dechlorination)
Chronic Whole Single Sample Max. 62-302.530(62), FAC
Effluent Toxicity
Unionized Ammonia Maximum 62-302.530(3) FAC
Dissolved Oxygen Minimum 62-302.530(31) FAC
Nutrients Report 62-302.530(48)(a) & (b) FAC
Monitoring Frequency | All Parameters 62-601 FAC & 62699 FAC and/or BPJ of permit
and Sample Type writer
| Sampling Location All Parameters 62-601 FAC and/or BPJ of permit writer




Jacksonville Heights W 7
FL0023671 - Fact Sheset

The following were used as the basis of the permit limitations/conditions:
A FAC refers to various portions of the Florida Administrative Code.
The effective dates of FAC Rule Chapters cited in the table are as follows:

Chapter Effective Date

624 02-02-94
62-302 02-27-95
62-600 06-08-93
62-601 05-31-93
62-620 11-29-94
62-650 11-27-89
62-699 05-20-92

B. CFR refers to various portions of the Code of Federal Reg

C. BPJ refers to Best Professional Judgment

Following completion and acceptance by the Dep v 8 pposed U-V disinfection system, the
effluent limitations and monitoring requirements for total residual chilorine are no longer effective.

Other Limitations and Monitoring Requirements:

Parameter Basis for Limit/Monitoring Requirement
CBODs Monitor & Report 62-601.300(1) FAC